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Certificate of Analysis

Product SpecincatiOn

COANo.

COA Date

紗 Test Table

Parameters

Bulk Density   :

PVC      i

8PET GREEN FLAKES GRADE A

:QC‐GEI‐008

:NIIAY 19,2024

Testing Result

0.76

Limit Tolerance

Flake Size   i  mm

≧300

つ
４

400

200

3.

4.

5.

6.

7.

≦300

<20Aluminum ppm

Foreign Material ppm 100 ≦150

Melting Point 250 250± 5

PH Valuc 7.6

Moisture Content 2.0

NOTE: While thls information is presented in good fath and believeo to be accurate, PT.GRAND EVEREST INTERNATIONAL does not
guarantee satisfactory results from reliance upon such information and disclarms all {iability for any loss or damage arisin-o out of
itsuse, Nornformationcontainedhereinistobeconstruedasarecomrnendationtousethisproductinconflrctrvthanypatent.
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No。 Unit

Green Color % 99,9 ≧99.8

2. Intrinsic Viscosity d1/g ≧0。75

≦12

g/1
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